
www.HalifaxWater.ca

STEWARDSHIP 
REPORT

2016/17 



2016/17 Stewardship Report

FRONT COVER: 

In Spring 2017 Halifax Water introduced its new slogan, Straight from the Source, for communicating with 
customers. It tells real stories and important news via the ultimate source of credibility - people whose lives 
are affected by clean water. It also educates and informs by shedding light on what it truly means to be 
stewards of the water cycle.

www.HalifaxWater.ca



This year marks the 10th anniversary of Halifax Water becoming the first regulated 
water, wastewater and stormwater utility in Canada. This realization of a “one water” 
utility was made possible by the transfer of wastewater and stormwater assets from 
[...]
consisting of five sewershed sites that are actively 
being monitored. These sites include: two at 
Crescent Avenue, Stuart Harris Pump Station, 
Leiblin Drive Pump Station and the North Preston 
Concrete Sewer.Recognizing the impacts of wet weather generated 

flows on the system, Halifax Water developed a 
proactive Wet Weather Management Program 
(WWMP) to systematically address the negative 

Wet Weather Management

The sites included in the pilot have each undergone 
some level of public side rehabilitation and private 
side compliance. 

www.HalifaxWater.ca 7

impacts of wet weather on the collection system, 
wastewater treatment processes, and ultimately, 
the environment. 

Legend:

Specific parameter limit achieved

Specific parameter limit not achieved



2016/17 Stewardship Report

Wet Weather Management Continued...

The program continues to expand with plans for a 
new project that will see the reduction of over 200 
liters per second in wet weather generated flow. 
This is certainly more great news for our 
environment.

Halifax Water is recognized as a 
world leader in water loss 

control and
the corporate goal is to put wet 

weather management in the 
same category.

www.HalifaxWater.ca 8

While the results are impressive, the really exciting 
news is the reduction in sanitary sewer overflows as 
a result of Halifax Water's effort. Three of the pilot 
areas had pump stations that were frequently 
overwhelmed during wet weather events. These 
pilot stations have experienced less than half the 
frequency of overflow events following 
rehabilitation as seen in the chart below: 

Carl Yates, General Manager



2016/17 Stewardship Report

Toilet Paper 
The One and Only Flushable Wipe

www.HalifaxWater.ca 9

There are many products available these days that 
are marketed as being flushable. But the one and 
only truly flushable wipe is toilet paper. 

“Flushable” wipes aren’t flushable. They may flush 
down the toilet, but they may not flush all the way 
out and they don’t break down like toilet paper. 
They’re clogging sewer systems from coast to 
coast and costing Canadian ratepayers at least 
$250 million a year. 

Halifax Water’s wastewater infrastructure includes 
14 wastewater treatment facilities, 172 wastewater 
pumping stations and over 2,500KM of sewer pipes. 
So-called “flushable” wipes are creating expensive 
problems for this wastewater infrastructure as they 
were designed to treat human waste and toilet 
paper only. 

Wipes don’t decompose. They get caught up in 
wastewater treatment plant screens and filters, 
wrap around and clog pump impellars, leading 
to expensive repairs and replacement, and 
possible sewage overflows into nearby lakes, 
rivers, our 

Please help protect water quality, our environment, 
your property and prevent costly wastewater 
collection system, pumping station and wastewater 
treatment facility repairs by not flushing 'flushable' 
wipes. Only flush toilet paper, the one and only 
flushable wipe.

“Toilet paper, The One and Only Flushable Wipe” is 
one of the video's on Halifax Water's YouTube 
channel. You can also learn more on the pollution 
prevention pages on the Halifax Water website.

Don’t flush that wipe, toss it in the garbage.

harbour, or your home.

Wipes and other debris bubble up in a parking lot

Tangle of wipes, dental floss and other 
products clog a pumping station

https://www.halifax.ca/home-property/halifax-water/stormwater-services/preventing-pollution-halifaxs-water-system
https://www.halifax.ca/home-property/halifax-water/stormwater-services/preventing-pollution-halifaxs-water-system
https://www.youtube.com/watch?v=sUtTGGiYuCg


2016/17 Stewardship Report

Aerotech Wastewater 
Treatment Facility 
Upgrade and Expansion
The Aerotech Wastewater Treatment Facility 
(AWWTF) currently utilizes a sequencing batch 
reactor treatment process, a variant of the activated 
sludge process to treat wastewater from the Halifax 
Stanfield International Airport and the Aerotech 
Industrial Park. The plant is located at the east end 
of Aerotech Drive and discharges effluent to the 
adjacent Johnson River that feeds into Soldier and 
Miller Lakes, which are part of the Shubenacadie 
River Basin system. The current plant has a rated 
average daily capacity of 1360 m3/d (cubic meters 
per day) and maximum daily flows of 2080 m3/d.

Existing and future planned growth around the 
Halifax Stanfield International Airport (HSIA) and the 
Aerotech Industrial Park identified the need to 
double the existing near-term capacity with a long 
term capacity of about 4 times the existing. In 
addition to the increased capacity, the upgrade and 
expansion would be required to meet more stringent 
effluent objectives identified through a receiving 
water study.

www.HalifaxWater.ca 10

Project Objectives

Halifax Water’s objectives for this upgrade and 
expansion are to deliver an upgrade that meets the 
following:

Reliable long-term operation and performance: new 
processes and process upgrades to meet new 
enhanced effluent criteria and provide capacity for 
future design loads, address existing limitations 
related to operations, maintenance, process 
equipment and structural deficiencies, process 
control and monitoring, health and safety and 
current design codes.

Fully integrated facility: fully integrate existing 
processes and facilities with new facilities, so that 
the upgraded Aerotech WWTF will function as a 
single facility and reduce overall lifecycle costs.

Sustainability and environmental protection: 
incorporate sustainability in the upgrades as 
appropriate to minimize energy use and 
greenhouse gas emissions, minimize the use of 
materials and chemicals, recover resources, reduce 
biosolids generation and enhance the natural 
environment.

Respect and protect neighbours and the 
environment: design and construct the upgrades in 
a manner that is compatible with the limited access 
to the site, and ensures continuous operation and 
performance during the construction period.

Value: develop a final design and construction plan 
by evaluating capital, operating and life-cycle costs, 
to obtain the highest value in achieving the project 
goals.

Solution

An evaluation process was undertaken to compare 
various options for the plant expansion, including 

Aerial view of original Aerotech WWTF



Process Overview

The retrofit of the AWWTF from conventional to 
MBR technology is occurring with the plant staying 
in operation throughout the construction process. 
A summary of the proposed major unit processes 
include:

• New influent pumping station and headworks
facility equipped with two-train design
consisting of 6-mm perforated plate screens,
vortex grit removal and 2-mm perforated fine
drum screens;

• Additional bioreactor tank capacity consisting
of pre-anoxic, aeration, post-anoxic, featuring

The project design was completed and 
construction contract tendered in the fall of 2016 
with the contract awarded to LTR Construction. 
Construction began in late September 2017 and is 
scheduled to be substantially complete by 
December 2017. Despite the challenging winter 
construction period the project is approximately 
55% complete and is tracking to meet project 
schedule and budget. With the completion of the 
project, this facility will be the large MBR 
treatment facility in the Maritimes.

2016/17 Stewardship Report

www.HalifaxWater.ca 11

AWWTF Upgrade and Expansion Continued...

several conventional treatment options along with 
membrane bioreactor (MBR) technology. MBR was 
selected as the basis for expansion, and following a 
competitive bid process, GE Water & Process 
Technologies was selected to provide 0.04 micron 
ultrafiltration membrane equipment for the project.  
A key consideration in the use of MBR technology 
was the ability to retrofit the existing infrastructure 
to accommodate the upgrades resulting in a 
smaller footprint and construction costs that would 
otherwise be required. In addition, the selection of 
the MBR process ensured that the effluent quality 
requirements would be met consistently and 
reliably. 

Implementation/
Construction Phase

   premium efficiency screw compressors for 
    aeration requirements and associated 
    instrumentation for process control;
• Emergency equalization storage;
• Ultrafiltration membrane filter technology;
• Ultraviolet disinfection;
• Final effluent post aeration; 
• Solids dewatering using centrifuge 

technology; and
• Chemical injection systems for supplemental 

alkalinity, coagulation, phosphorus removal 
and supplemental carbon addition to achieve
optimal nutrient removal.

Construction underway on capacity 
expansion and treatmentlevel upgrade



An Environmental Management System (EMS) is a 
program comprized of procedures, records and 
processes designed to manage environmental 
impacts. The EMS program, for any organization, 
can be audited against the International 
Standards Organization (ISO),
and if found to comply, 
receives a certification. 

Halifax Water is audited against 
the ISO 14000 family of standards 
for environmental management. 
In December 2016, after a two 
year journey, the Herring Cove 
Wastewater Facility became the 
first wastewater facility in 
Atlantic Canada to obtain an ISO 
14001 Certification. 

2016/17 Stewardship Report

Environmental 
Management Systems

www.HalifaxWater.ca 12

The ISO standard has recently changed from a 2004 
version to a 2015 version and staff at Halifax Water 
have commenced the process to adjust the existing 
EMS programs for the Pockwock, Lake Major and 
Bennery Water Treatment Facilities, as well as the 
Herring Cove Wastewater Treatment Facility.  

In 1999, Halifax Water became the first utility in 
North America to adopt a new methodology for 
reducing non-revenue water, that is, water 
produced that does not find its way to the 
customer.

Contrary to popular belief, most water lost to 
leakage is not lost in the large water main breaks 
that make the nightly news. This is because these 
leaks are shut off quickly once they occur. Most 
leaks start out as very small flows that can run for 
days, weeks and even years if no one is actively 
looking for them.

Water Loss Control

With 1500 km of water mains, finding leaks is an on-
going challenge. To combat this issue, Halifax 
Water has divided its system into 75 district 

Herring Cove WWTF - ISO14001 Certified

Finding leaks before they become watermain breaks



Water Loss Control Continued...

DMA’s. By using DMA’s, Halifax Water can repair most 
of its leaks when they are small and before they 
grow into larger leaks that can cause disruption of 
service and property damage.

Halifax Water is also working to prevent water main 
breaks by managing pressure in the water 
distribution system. Water main breaks can often be 
caused by sudden pressure increases in the system. 
These increases can be caused by large customer 
use or Halifax Water activity. By analyzing each 
water main break we can develop preventative 
measures to reduce water main breaks.

2016/17 Stewardship Report

Halifax Water is proud and excited to announce 
that our partnership with Dr. Graham Gagnon at 
Dalhousie University has been extended for another 
five years. 

Research from the Chair program has resulted in 
over:

The partnership with Dr. Gagnon, a renowned 
researcher in the North American drinking water 
industry, began through the NSERC/Halifax Water 
Industrial Research Chair in Water Quality and 
Treatment in 2007 and has helped keep Halifax 
Water on the leading edge of water quality science.

This research helps keep Halifax Water at the 
forefront in the development of best practices, and  
proactive in planning for upcoming regulatory 
changes. It also helps our customers save money in 
the long run and ensures the adoption of cost 
effective practices that protect public health.

Water Research Programs

• 110 research papers presented at conferences
• 50 journal articles published
• 1100 citations of these papers.

This past year saw the majority of research focused 
on changes in source water quality, including 
further research into geosmin as well as continuing 
work in the water distribution system investigating 
corrosion inhibitors for lead. 

Research direction over the next five years will be 
focused on four themes: 

1. source water quality changes;
2. optimization of treatment processes;
3. improved distribution system water quality;
4.4. integration of data management processes.

Not only does this partnership benefit the 
numerous post-doctoral, PhD and Masters 
students studying with Dr. Gagnon, it provides 
Halifax Water with an opportunity and access to 
research that has direct value to the operation of 
the utility. 

www.HalifaxWater.ca

On-going research at 
Pockwock Pilot Plant

Halifax Water is one of only two utilities in North 
America who have 100% of its system organized into

13

metered areas (DMA’s). By analyzing the flow of 
water into a DMA between 3 and 4 am in the 
morning, when flow is at its lowest, Halifax Water 
can quickly determine if any one DMA may have a 
may have a leak. Crews then check the DMA with 
sophisticated acoustic leak detection equipment to 
pinpoint the leak.



The Nova Scotia Utility and Review Board 
(NSUARB) exercises general supervision 
over all water utilities operating as public 
utilities within the Province. This authority 
includes the setting of rates. In 2013, the 
NSUARB approved a distinct rate 
structure for stormwater services offered 
through Halifax Water. 

;J=<ALӅ FGL D=KK L@9F ґҎổ :ML FGL =P;==<AF? ғҎổ G>
L@= 1AL= %=F=J9L=< $DGO !@9J?=Ӆ E9Q := 9N9AD9:D=
>GJ FGFәJ=KA<=FLA9D HJGH=JLA=K A> L@=Q 9J= MF<=JL9CAF?
;=JL9AF IM9DA>A=< KLGJEO9L=J :=KL E9F9?=E=FL
HJ9;LA;=Kӄ 2@AK AF;DM<=K GFә?GAF? HJ9;LA;=K L@9L
<=L9AF L@=AJ H=9C >DGOKӄ

Properties that have a driveway culvert will be 
deemed to be recieving stormwater service and will 
be charged in accordance with the Halifax Water 
Rules and Regulations. Some complex properties 
such as pits, quarries and refineries which were 
previously exempt, are now included in billable 
impervious area.

In April 2016 the NSUARB approved a 
revised rate redesign for stormwater 
billing to incorporate industry best 
practice and reflect customer feedback 
since 2013. The rate redesign included 
three concepts: 

During this approval process, the rate 
structure was changed from a combined 
wastewater/stormwater charge to a 
separated charge - one for stormwater and 
one for wastewater. This seperated charge 
allows for a more equitable user pay 
system.

2016/17 Stewardship Report

Stormwater Billing

1. Tiering

The concept of tiering is based on a Site Related 
Flow Charge where residential customers would be 
placed in 1 of 5 tiers based on their impervious area. 
Impervious areas, such as roofs, asphalt, concrete, 
and packed gravel do not allow stormwater to seep 
back into the ground and therefore must be dealt 
with by Halifax Water's stormwater system. The 
more water-resistant areas you have, the more 
stormwater charge you will pay.

2. New Definition of Service

ґ. ,GFәJ=KA<=FLA9D !J=<ALK

Based on the concept of tiering, 88% of Halifax 
Water customers will see a decrease in their Site 
Generated Flow Charge.

www.HalifaxWater.ca 14

The new rates and credit program came into effect 
July 1st, 2017.

Tier Parameters 
(Impervious area in square 
meters)

New Annual 
Charge 

# of Customers 
Affected 

Tier 1 – Less than 50m2 $0.00 2,326 
Tier 2 – 50 to 200m2 $14.00 44,710 
Tier 3 – 210 to 400m2 $27.00 31,041 
Tier 4 – 410 to 800m2 $54.00 7,768 
Tier 5 – Greater than 810m2 $81.00 2,123 

Maintaining the stormwater system to help protect the 
environment and property



2016/17 Stewardship Report

www.HalifaxWater.ca 15

Seasonal  Disinfection 
The final stage of wastewater treatment involves 
disinfecting wastewater by ultra violet (UV) lights. 
The UV disinfection process kills bacteria before the 